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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG070405B

26dB Bandwidth

Mode LTE Band 41 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK [16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - 4.85 4.87 9.77 9.75 | 14.18 | 14.27 | 18.74 | 18.86
Middle CH - - - 4.90 4.75 9.67 9.63 | 14.24 | 14.18 | 18.90 | 18.74
Highest CH - - - 4.90 4.80 9.75 9.81 | 14.15 | 14.21 | 18.94 | 18.62
Mode LTE Band 41 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - 4.88 9.75 14.15 - 18.90
Middle CH - - - 4.77 9.79 14.09 - 18.70
Highest CH - - - 4.81 9.67 14.12 - 18.70
TEL : 886-3-327-3456 Page Number : A41-5 of 41
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ssamonias. FCC RADIO TEST REPORT Report No. : FG070405B

LTE Band 41

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

trum 2 rum 2
Ref Level 30.00 GBm  Offset 1230 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 12.30 0B & RBW 100 kHz
e Att a0ds SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 15.73 dBm mi1] 13.66 dBm
2 - 2.49974900 GHZ, - 2.49838000 GHZ,
ndB 26.00 dB 1 ndB 26.00 dB
10 g N I Y W o 1.845000000 MHz 10 I, T L. | R +.865000000 MHz
! Q factar 515.9) / Qfactor 513.5)
o - 0 de: -
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40 dBm -40 dBm
-s0 -s0
60 d -60 di
CF 2.4985 GHz 1001 pts Span 10.0 MHz CF 2.4985 GHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 2.499743 GHz 15.73 dbm ndB down 7,645 MHz ML 1 2.49838 Ghz 13.66 dBm ndB down 2665 MHz
TL 1 2,496082 GHz -10.46 dem ndg 26.00 B T 1 2.486072 GHz -12,67 dBm ndg 26.00 dB
T2 i 2,500928 GHz -10.36 dém q factor 515.6 T2 i 2.500838 GHz 12,59 dém q factor 513.5
L JU J - L JU -

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

trum 2 2
Ref Level 30.00 GBm  Offset 1230 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 12.30 0B & RBW 100 kHz
lo att a0ds SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 15.64 dBm mi1] 14.83 dBm
2 2.59334000 GHZ, - ) 2.59314000 GHZ,
ndB 26.00 dB ndB 26.00 dB
104 S e A i, /‘v-.x,ﬁu,-ﬂ,whq‘. 4.895000000 MHz 100 I SVa Vit 00 (W A WLVAN B P, 4.745000000 MHz
f Q factar ’\ 520.8 } Q factar 546.5
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-s0 -s0
60 d -60 di
CF 2,593 GHz 1001 pts Span 10.0 MHz CF 2.593 GHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML 1 2,59334 GHZ 15.64 dém ndp down 4,695 MHz Ml i 2.59314 Ghz 14.83 dém ndp down 4,745 MHz
TL 1 2,590602 GHz -10.76 dém nds 26.00 d8 1 1 2,590612 GHz -10,80 dém nds 26.00 d8
T2 i 2,595498 GHz -10.84 dém q factor 520.8 T2 i 2.585358 GHz -11.71 dém q factor 546.5

l )|

Highest Channel / 5MHz / QPSK Highest Channel / 5MHz / 16QAM

ctrum 5 L
Ref Level 30.00 GBm  Offset 1230 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 12.30 0B = RBW 100 kHz
o art a0de  SWT 16 us @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
M1[1] 15.14 dBm M1[1] 15.33 dBm
o . 2.68815900 GHZ, - . 2.68963800 GHZ,
L) 26.00 dB 26.00 dB
w04 o AL el VB, 4.895000000 MHz 104 A A - .n-,./-vi\ 4.795000000 MHz
I Q factor \\ 540.2 i Q factor ‘l 560.9
o 0 dés 1
_
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-40 dBm -40 dem
=0 -50
&0 o &0 o
CF 2.6875 GHz 1001 pts Span 10.0 MHz CF 2.6875 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 2668159 GHz 15.14 dbm ndB down 7,695 MHz ML 1 2.689638 GHz 15.33 dBm ndB down 3,795 WHz
TL 1 2,685102 GHz -11,33 dém ndg 26.00 dB T 1 2.685062 GHz 10,61 dBm ndg 26.00 dB
T2 i 2,669998 GHz -11.29 dém q factor 545.2 T2 i 2.680858 GHz -10.76 dém q factor 560.9
L JU J L JU J -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG070405B

LTE Band 41

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

l JU

m 5 m L
Ref Level 30.00 GBm  Offset 1230 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 12.30 0B & RBW 300 kHz
e Att 30d8 SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE BWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
mi1] 16.88 dBm Mi[1] 15.14 dBm
20 p 2.5013600 GHz - 2.4990420 GHz
' | Fnan - 26.00 dB - . ndB 26.00 dB
o et o (PN 9.770000000 MHz o F A I e e W e 9.750000000 MHz
[ Q factor | 256.0) [ Q factor 256.3)
\ |
o L 0 de: -
; o
10 d ] - -10 di
20 . \ 20 4
N 2 WAL EW A ) T p— e
e e I ¥ T
-a0d = -30 d
40 dBm -40 dBm
-s0 -s0
60 d -60 di
CF 2,501 GHz 1001 pts Span 20.0 MHz CF 2.501 GHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 2.50136 GHz 16.98 dBm ndB down 9,77 Whz ML 2.499042 GHz 15.14 dBm ndB down 9,75 MHz
TL 1 2,496205 GHz -8.46 dBm ndg 26.00 dB TL 1 2,495145 GHz -11.34 dBm ndg 26,00 dB
T2 i 2,505975 GHz -8.79 dém q factor 256.0 T2 i 2.505695 GHz -10.62 dém q factor 256.3

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

2 im =
Ref Level 30.00 cBm  Offset 12,30 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 12.30 o & RBW 300 khz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE BWT  126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17K Max [@ 37+ Max
[EEEY 17.53 dBm Mi[1] 15.41 dem
. M1 2.5954580 GHZ] . 2.5947950 GHZ]
2 . ndpX, N 26.00 dB) =@ win 26.00 dB)
10 FAY Mnataet VT e 9.670000000 MH] - et Nan AT T e 9.630000000 MH]
Q factor L 268.4) 7 Q factor 269.4)
o - L 0ds £ A
] )
10 df 10 df - -
J \
=0 . -20 .
~ e e e P . -
ol 57 et o Ny J
40 dBm -40 dBm:
-50 -50
60 df -60 di
CF 2.593 GHz 1001 pts Span 20.0 MHz CF 2.593 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML T 2,595458 GHz 17.53 dém nd@ down 967 Wiz [ 1 2.504798 GHz 15.41 dem nd@ down 9,63 Wiz
T 1 2,588205 GHz -8.38 dBm nd8 26,00 d8 T 1 2,588185 GHz 11,41 dBim nd8 26,00 d8
T2 1 2.597875 GHz -8.31 dbm q factor 268.4 T2 1 2507815 GHz -9.72 dbm q factor 260.4
L Il ) L o

Highest Channel / 10MHz / QPSK

Highest Channel /

10MHz / 16QAM

ctrum 2 um 2
Ref Level 30.00 GBm  Offset 1230 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 12.30 0B = RBW 300 kHz
o art 30de SWT 1264 @ YBW 1MHz  Mode Auto FFT o Att 30dB  SWT 126 s @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
Mi[1] 15.48 dBm Mi[1] 15.20 dBm
. 2.6819630 GHz 2.6870180 GHz
= - N “ndn 26.00 dB) = igh 26.00 dB)
w0 d I i AR Y Satid \efw“'*\/‘*'\",,\ 9.750000000 MHz 10 di e e Wnihnad] ¥ dndetdiin! dValinal, : | TanU e S 9.810000000 MHz
/ Q factor 275.1] 4" Q factor \ 273.9)
o i 0 dés \
-10d - -10 df 1 E
20 / -20 ,/ Lw
oty e A e AE AN -
30 deih: [0 din u
-40 dBm -40 dem
50 -50
60 d -60 d
CF 2.6B5 GHz 1001 pts Span 20.0 MHz CF 2.685 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 2681963 GHz 15.48 dbm ndB down 9,75 MHz ML 1 2.687018 GHz 15.29 dem ndB down 961 MHz
TL 1 2,660105 GHz -10.62 dBm ndg 26.00 dB T 1 2.680185 GHz -9.57 dem ndg 26.00 dB
T2 i 2 69855 GHz -10.72 dém q factor 275.1 T2 i 2.689895 GHz -10.31 dém q factor 2738
L JU ) L JU o
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SPORTON LAB.

FCC RADIO TEST REPORT

Report N

0.: FG070405B

LTE Band 41

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

m = m =
Ref Level 30.00 GBm  Offset 1230 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 12.30 0B & RBW 300 kHz
e Att 30d8 SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
mi1] 14.87 dBm Mi[1] 14.47 dBm
2.5099500 GHz 2.5072460 GHz
2 2 "
2 26.00 d8| =@ ..uu!‘ 26.00 d8|
0d Lot - 14.176000000 MHz 0 O™ | A n 14.266000000 MHz
] | 176.6 ] T : 175.8
|
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10 d -10 di
] T )
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| s A y L\ U LAY ~Nndn fon s
-s0 -s0
60 d -60 di
CF 2.5035 GHz 1001 pts Span 30.0 MHz CF 2.5035 GHz 1001 pts Span 30.0 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 2.50395 GHz 14.87 dbm ndB down 14176 WHz ML 1 2.507248 GHz 14.47 dBm ndB down 14266 WHz
TL 1 2,496427 GHz -11.61 dém ndg 26,00 dB T 1 2.486277 GHz -11.84 dBm ndg 26.00 dB
T2 i 2,510603 GHz -12.23 dém q factor 176.6 T2 i 2.510643 GHz 11,13 dém q factor 175.8
L JU J - L JU J -

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

2 im =
Ref Level 30.00 GBm  Offset 1230 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 12.30 0B & RBW 300 kHz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 15.37 dBm mi1] 13.6+ dém
2 2.5951580 GHz - 2.5903030 GHz
%n 26.00 dB ndB 26.00 dB
0d o A AW g.f‘w e 14.236000000 MHZ| 0 P e L B PN 14.176000000 MHz|
i Q factor 182.3 i Q fattor | 182.7)
o j 0 d8: T
10 df 3 10 df !
{ /
-20 -20 f )
\ Yy a — Vs
s L, . X \
i : a0 B v A
40 dBmv -40 dBm:
-50 -50
60 df -60 di
CF 2.593 GHz 1001 pts Span 30.0 MHz CF 2.593 GHz 1001 pts Span 30.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML 1 2,596158 GHa 15.37 dém ndp down 14,236 biHz Ml i 2.580303 GHz 13.6% dem ndp down 14,176 biHz
TL 1 2,585807 GHz -10.13 dem nd8 26,00 d8 1 1 2,585927 GHz -13,63 dem nd8 26,00 d8
T2 i 2600043 GHz -9.21 dém q factor 182.3 T2 i 2.600103 GHz -13,57 dém q factor 182.7
L Il ) L o

Highest Channel / 15MHz / QPSK

Highest Channel /

15MHz / 16QAM

ctrum 2 um 2
Ref Level 30.00 GBm  Offset 1230 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 12.30 0B = RBW 300 kHz
o Att 30de  SWT 12645 @ YBW 1 MHZ  Mode Auto FFT o Att 30de SWT 126 ps @ VBW  1MHZ  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
M1[1] 14.60 dBm M1[1] 14.30 dBm
o 2.6765060 GHz - 2.6789940 GHz
< i ndB. 26.00 dB) - ¥ ndB. 26.00 dB)
- e P VN B 14.146000000 MHz 0 0tV e, | purna VBB, e o, 14.206000000 MHz
Q factok | 189.2 Q factor | 188.6
| |
o ] T 0 dés
- 4 \I
-10d f -10di
Iy [ t
20 -

A / \ Sy P
P T " A A AT
Yao'd : =
-40 dBm
50 -50
60 d -60 d
CF 2.6825 GHz 1001 pts Span 30.0 MHz CF 2.6825 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value I ¥-value |__Function | Function Result

ML T 2 676506 GHz 14.60 dBm ndB down 14136 WHz ML 1 2.678994 GHz 14.30 dBm ndB down 14206 WHz

TL 1 2,675427 GHz -11.32 dém ndg 26,00 dB T 1 2.675367 GHz -11.49 dBm ndg 26.00 db

T2 i 2,609573 GHz -11.27 dém q factor 189.2 T2 i 2.689573 GHz 12,63 dém q factor 188.6
L JU J L JU J -
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG070405B

LTE Band 41

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

m 5 m L
Ref Level 30.00 GBm  Offset 1230 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 12.30 OB w RBW 300 kHz
e Att 30d8 SWT  16.5us @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 168 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 13.02 dBm Mi[1] 14.46 dBm
2 2.5143120 GHz - 2.5027230 GHz
ndB 26.00 dB ndB 26.00 dB
P U BRI n 1B.741000000 MHz Dafi s 1B.861000000 MHz
10 df E A 10 o 7 v
[ Q factar 134.2 r 132.7)
o - 0 de:
10 d 10 d ;
[
20 20 .
A Pt . Y,
PR LY el - 260 A e A
v . v
40 dBm -40 dBm
-s0 -s0
-60 d -60 di
CF 2,506 GHz 1001 pts Span 40.0 MHz CF 2.506 GHz 1001 pts Span 40.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 2.514312 GHz 13.92 dbm ndB down 16,741 WHz ML 2.502723 GHz 14.46 dBm ndB down 16,661 MHz
TL 1 2,496649 GHz -12.06 dém ndg 26,00 dB T 1 2.498569 GHz -11,07 dém ndg 26.00 dB
T2 i 2516391 GHz -11.78 dém q factor 134.2 T2 i 2.515431 GHz 11,60 dém q factor 132.7
L JU J - L JU J -

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

2 im =
Ref Level 30.00 cBm  Offset 12,30 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 12.30 o & RBW 300 khz
lo att 30d8  SWT  18.9ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT  1B5ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 13.42 dBm mi1] 13.6+ dém
2.5847280 GHZ] 2.5975150 GHZ]
2 2
2 X nds 26.00 dB =@ ndgy 26.00 dB
_ A AV WATYLY: WaalWes SO 18.901000000 MHZ| 104 n_fA ﬁgﬁh.m\ e, 18.741000000 MHz|
T Q factor l‘\ 136.8 MG R qfactor ‘! 138.6
o . 0ds !
! ke ) |
)] T ] ¥
| | L}
20 -20
A \ A 4
. LY = Y A
v T Wy, o AT ey
-50 -50
60 df -60 di
CF 2.593 GHz 1001 pts Span 40.0 MHz CF 2.593 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML T 2,584728 GHz 14.42 dom nd@ down 18,501 MHz [ 1 2.507515 GHz 13.64 dem nd@ down 18,741 MHz
T 1 2,583569 GHz -11,99 dam nd8 26,00 d8 T 1 2,583689 GHz -11,58 dem nd8 26,00 d8
T2 1 2.602471 GHz -12.10 dbm q factor 136.8 T2 1 2.602431 GHz -12.59 dém q factor 136.6
L Il ) L o

Highest Channel / 20MHz / QPSK

Highest Channel /

20MHz / 16QAM

ctrum 2 um 2
Ref Level 30.00 GBm  Offset 1230 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 12.30 0B = RBW 300 kHz
o art 30de SWT  16.5us @ VBW 1MHz  Mode Auto FFT o Att 30de SWT 189 ps @ VBW  1MHZ  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
M1[1] 13.70 dBm M1[1] 14.21 dBm
o 2.6797200 GHz - 2.6805190 GHz
ndB 26.00 dB T ndB 26.00 dB
w0d A AT An BN pon, 16.941000000 MHz 10 o e R B, o 1 18.621000000 MHz
T PSAAR \ 1415 T T oy 143.9
o 0 dés {
-10 " -10df
20 : - 20 -
aghlad bt il AT Ao \ﬂb\“z - A
f T DI v
-40 dBm -40 dem
50 -50
60 d -60 d
CF 2.68 GHz 1001 pts Span 40.0 MHz CF 2.68 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 267972 GHz 13.70 dBm ndB down 16,541 WHz ML 1 2.680519 GHz 14.21 dem ndB down 16.621 WHz
TL 1 2,67041 GHz -12.47 dém ndg 26,00 dB T 1 2.670889 GHz -12,70 dém ndg 26.00 dB
T2 i 2,669351 GHz -12.09 dém q factor 1415 T2 i 2.689311 GHz -10.53 dém q factor 1436
L JU J L JU J -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG070405B

LTE Band 41

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

m 2 m 2
Ref Level 30.00 GBm  Offset 1230 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 12.30 0B & RBW 300 kHz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 13.80 dBm mi1] 15.14 dBm
2.49926900 GHZ, 2.5028180 GHz
2 2 -
2 hds 26.00 dB) =@ ﬁ“ 26.00 dB)
LRIV D N By 1.875000000 MHz P S g A TOUB A, 9.750000000 MHz
109 il tactar W~ 512.7 . 7 Q factor 256.7
o 0 de: -
. p 1
10 -10 -
20 / 20 [ "
A Y . A \
. o - L v .
N A e A e Rl R
o deior S ., v n
40 dBm -40 dBm
-s0 -s0
60 d -60 di
CF 2.4985 GHz 1001 pts Span 10.0 MHz CF 2.501 GHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 2.499269 GHz 13.80 dBm ndB down 2675 MHz ML 1 2.502818 GHz 15.14 dem ndB down 9,75 MHz
TL 1 2 496062 GHz -12.11 dém ndg 26.00 dB T 1 2.496145 GHz -10,73 dBm ndg 26.00 dB
T2 i 2,500938 GHz -12.27 dém q factor 512.7 T2 i 2.505695 GHz 11,24 dim q factor 256.7
L JU ) o L JU ) o

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

2 im =
Ref Level 30.00 cbm  Offset 12,30 db @ RBW 100 Kz RefLevel 30.00 dbm  Offset 12.30 o & RBW 300 khz
lo att I0de ST 195 @ VBW 300 kHz  Mode Auta FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 13.53 dBm mi1] 15.57 dBm
. 9119200 GHz - 2.5888640 GHZ
B nds 26.00 dB ndn 26.00 dB
A P pts B Apn, 1.765000000 MHz o [ B Ny 9.790000000 MHZ|
109 / k =4 factol \ 540.8 . Q factor ‘\‘. 264.4]
o 0ds L
d il L N H
10 ¥ -10 T
/ 1 / \
-20 ), \l -20 7
" Fari o b L. . n - ) AN
APPm e 3 1
40 dBm -40 dBm:
-50 -50
60 df -60 di
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.593 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value Y-value | _Function | Function Result
ML T 2.591192 GHz 13.53 dém nd@ down 4,765 MHz [ 1 2.588864 GHz 15.57 dem nd@ down 9,78 Wiz
T 1 2,590632 GHz -12,66 dBm nd8 26,00 d8 T 1 2,588065 GHz -10,13 dem nd8 26,00 d8
T2 1 2,505398 GHz -12.25 dbm q factor 543.8 T2 1 2.507855 GHz -9.96 dam q factor 264.4
L Il ) L ) o

Highest Channel / 5MHz / 64QAM

Highest Channel / 10MHz / 64QAM

ctrum 2 um 2
Ref Level 30.00 GBm  Offset 1230 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 12.30 0B = RBW 300 kHz
o art 0de  SWT 18 ps @ YBW 300 kHz  Mode Auto FFT o Att 30de SWT 126 ps @ VBW  1MHZ  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
Mi[1] 14.25 dBm Mi[1] 15.55 dBm
2.68871900 GHZ, 2.6892620 GHz
= ndill 26.00 dB| = ndB 26.00 dB
" v\ 4.805000000 MHz B 9.670000000 MHz
d ‘ TN o i W erat,
1 ] 31}&::.\’ ! 550.5 o Q factor \ 272.5
o 1 0 dés
/ T4
-1od T -10d
|
20
\ el ' v e W .
A ST LY o
-40 dBm -40 dem
=0 -50
60 d -60 d
CF 2.6875 GHz 1001 pts Span 10.0 MHz CF 2.685 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 2.688719 GHz 14.25 dBm ndB down 3,605 MHz ML 1 2.683262 GHz 15.55 dem ndB down 967 MHz
TL 1 2685062 GHz -11.85 dém ndg 26.00 dB T 1 2.680165 GHz -10.84 dBm ndg 26,00 dB
T2 i 2 69868 GHz -12.53 dém q factor 556.5 T2 i 2.680835 GHz 10,47 dém q factor 277.5
L JU J L JU J -

TEL : 886-3-327-3456
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ssamonias. FCC RADIO TEST REPORT Report No. : FG070405B

LTE Band 41

Lowest Channel / 15MHz / 64QAM Lowest Channel / 20MHz / 64QAM

(Spectum ) = m i
Ref Level 30.00 GBm  Offset 1230 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 12.30 OB w RBW 300 kHz
lo att 30d8 SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 168 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 13.35 dBm Mi[1] 12.10 dBm
2 2.5019420 GHz - 2.5 20 GHz
ndB 26.00 dB ndB 26.00 dB
g \ LB e 14.146000000 MHz P By 1B.001000000 MHz
1od [ "Wractar Yy 176.9 0 | A K V0 YaekGiny- 133.0
o - 0 de: {
10 u o J |
/ i 13
-20 -20 ;
P s . A - \

TN AW e A . s e e [ A Y Y
E - = 30 st o Loy, -
40 dBm -40 dBm
-s0 -s0
60 d 60 di
CF 2.5035 GHz 1001 pts Span 30.0 MHz CF 2.506 GHz 1001 pts Span 40.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result

ML T 2.501942 GHz 13.35 dbm ndB down 14136 WHz ML 2.513552 GHz 12.13 dem ndB down 16501 WHz

TL 1 2,496427 GHz -12.22 dém ndg 26,00 dB T 1 2.49845 GHz -14.04 dBm ndg 26.00 dB

T2 i 2,510673 GHz -13.60 dém q factor 176.9 T2 i 2.515351 GHz -15.49 dim q factor 133.0

L JU J - L JU J -

Middle Channel / 15MHz / 64QAM Middle Channel / 20MHz / 64QAM

2 im =
Ref Level 30.00 cBm  Offset 12,30 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 12.30 o & RBW 300 khz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT  1B5ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 13.59 dBm mi1] 12.51 dem
2.5938090 GHZ] 2.5990340 GHZ]
2 2
2 [ 26.00 dB =@ nds M1 26.00 dB
- 14.086000000 MHz Byt o X 18.701000000 MHz
A P 5 coy Bt o X
10d = 4 184.1 10 v ¥ TEm A | 139.0
o 0 d8: |
d { \' P it |
10 — [ -10 & F
20 ' -20
i !
04 s P | e - o
20 g A EAw vy 30,98 Ty 7 RATEY (TCIT PPy
40 dBm -40 dBm:
-50 -50
-60 df -60 di
CF 2.593 GHz 1001 pts Span 30.0 MHz CF 2.593 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML T 2,593809 GHz 13.59 dém nd@ down 14086 MHz [ 1 2.509034 GHz 12.51 dem nd@ down 18,701 MHz
T 1 2,585957 GHz -12,99 dam nd8 26,00 d8 T 1 2,583649 GHz -13,26 dem nd8 26,00 d8
T2 1 2,600043 GHz -10.84 dbm q factor 184.1 T2 1 2.602351 GHz -15.68 dm q factor 130.0

L Il -

Highest Channel / 15MHz / 64QAM Highest Channel / 20MHz / 64QAM

ctrum 2 um 2
Ref Level 30.00 GBm  Offset 1230 db = RBW 300 kHz Ref Lavel Offset 12.30 dB = RBW 300 khz
o art 30de SWT 1264 @ YBW 1MHz  Mode Auto FFT o Att SWT  18.9ps @ VBW  1MHZ  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
M1[1] 13.55 dBm M1[1] 13.01 dBm
o 2.6793230 GHz - 2.6850750 GHz
1 ndB 6.00 dB) ndpv1 26.00 dB
» P ¥ BYA i, 14116000000 MHz P . g B R 18.701000000 MHz
1 ki “Qiadior T\ 189.8 9 J’ T Y AN 1436
o t 0 dés {
|
10 d i 10d + |
] i
20 ! 20 1
~ | N . A Fa o
ol O AV AdV..V: S a0 gamrr—r L T L T
; ST
-40 dBm -40 dem
50 -50
&0 o &0 o
CF 2.6825 GHz 1001 pts Span 30.0 MHz CF 2.68 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 2.679323 GHz 13.55 dbm ndB down 14116 WHz ML 1 2.685075 GHz 13.01 dem ndB down 16.701 WHz
TL 1 2675457 GHz -10.78 dém ndg 26,00 dB T 1 2.670809 GHz -13,13 dém ndg 26,00 dB
T2 i 2,609573 GHz -13.66 dém q factor 189.4 T2 i 2.689311 GHz -14,06 dim q factor 143.6

L JU ] -

¢ )jd J
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ssamonias. FCC RADIO TEST REPORT Report No. : FG070405B

Occupied Bandwidth

Mode LTE Band 41 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 449 | 448 | 9.03 | 9.03 | 13.46  13.37 | 17.82 | 17.82
Middle CH - - - - 451 | 449 | 9.03 | 9.07 | 13.40 | 13.43 | 17.74 | 17.86
Highest CH - - - - 450 | 451 | 897 | 9.01 | 13.37 | 13.40 | 17.82 | 17.66

Mode LTE Band 41 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.49 - 8.97 - | 13.49 - 1778 | -
Middle CH - - - - 4.51 - 9.03 - | 1343 - | 1790 | -
Highest CH - - - - 4.49 - 8.95 - | 1343 - | 1786 | -

TEL : 886-3-327-3456 Page Number 1 A41-12 of 41

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG070405B

LTE Band 41

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

l JU

m = m =
Ref Level 30.00 GBm  Offset 1230 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 12.30 0B & RBW 100 kHz
e Att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o Att 30 dE SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
mi1] 15.68 dBm Mi[1] 13.97 dBm
2 2.49640200 GHZ, - . 2.49913900 GHZ,
B Bw +.485514486 MHz occ Bw +.475524476 MHz
AVl WL P TN [N P .
e f B na - 104 * Yaw. ) P,
0 de:
-10 di
Ve, il Y L -
i A v L
-s0 -s0
60 d -60 di
CF 2.4985 GHz 1001 pts Span 10.0 MHz CF 2.4985 GHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 2.496402 GHz 15.68 dbm ML 1 2.499139 GHz 13.97 dem
TL 1 2,4962622 GHz 10.03 dBm Occ Bw 4.485514486 MHz T 1 2.4862522 GHz 9,21 dbm Occ Bw 4.475524476 MHz
T2 i 25007478 GHz .83 dém T2 i 2.5007278 GHz 8.67 dém

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

l JU

2 im =
Ref Level 30.00 GBm  Offset 1230 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 12.30 0B & RBW 100 kHz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 15.35 dBm mi1] 13.93 dBm
2 2.59111200 GHZ - 2.59365900 GHZ,
= occ Bw . +.505494505 MHz = occ Bw +.485514486 MHz
R Sl S i Y v 12
o " . LA s WY dd
/ / 1
o 0 de: -
/ / \
10 d /. 10 d £
/ \
-20 -20
1 / \ r v
.0 L e . N LY, Vi e .
40 dBm
50 -s0
60 d -60 di
CF 2,593 GHz 1001 pts Span 10.0 MHz CF 2.593 GHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 1 2591112 GHz 15.35 dbm Ml 2.583659 GHz 13.93 dém
TL 1 2,5907423 GHz 7.42 dém occ Bw 4.505994505 MHz 1 1 2,5907522 GHz 8,70 dem occ Bw 4.485514486 MHz
T2 i 25952478 GHz 10.77 dém T2 i 2.5852378 GHz 8.81 dém
L Il ) L ) o
ctrum 2 um 2
Ref Level Offset 12,30 b w RBW 100 khz RefLevel 20.00 dbm  Offset 12.30 0B = RBW 100 kHz
o art SWT 16 us @ VBW 300 kHz  Mode Auto FFT o Att 30dB SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
Mi[1] 15.40 dBm Mi[1] 13.80 dBm
o 1039900 GHz 534200 GHz
= - Yec e 1.495504496 MHz Oce By 1.505494505 MHz
. i Sl ey 2 Wt - cribun, vnf
w0 1
[ |
o 1 i
-1od
20 o \L
A / N
PP s "0 AN iy e
oy L 2 AN
-40 dBm
50 -50
60 d -60 d
CF 2.6875 GHz 1001 pts Span 10.0 MHz CF 2.6875 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 2680399 GHz 15.43 dbm ML 1 2.685342 GHz 13.80 dBm
TL 1 2,6652522 GHz 10.04 dBm Occ Bw 4.495504496 MHz T 1 2.6852522 GHz 9,34 dBm Occ Bw 4.505494505 MHz
T2 i 2 BEET474 GHz 9.34 dbm T2 i 2.6807577 GHz 9.41 dém

¢ )jd
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG070405B

LTE Band 41

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

m - m i
Ref Level 30.00 GEm  OFfset 12.30 db = RBW 300 Wiz RefLevel 20,00 cbm  OFfset 12.90 db = RBW 300 bHz
o At 0B SWT  12.6ps @ VBW  1MHz  Mode Auto FFT o att A0dB SWT  126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
(@ 19K Max [0 17 Max
CETEY] 1672 dBm) GHEY 16.61 dBim
2.5026700 GHz, . 50 GHz
2 2 [
2 9030969031 MHz =@ - By 9031 MHz
e P L L AW
10 ¢ ¥ 10 o
o L ods
10 d - 10 d / l.
] T
/ | J
Baan Py -20 iy = ~ —
e o P T g ey
30 of
-40 dbm
50 50
60d -60 d
CF 2.501 GHz 1001 pts Span 20.0 MHz CF 2.501 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre x-value v-value Function Function Result Type | Ref | Tre %-value Y¥-value Function Function Result
yp vp
M1 1 3.502678 GHz 16.72 dem ER 2.505238 GHz 16.61 dBm
TL 1 2,4965045 GHz 10.18 dBm Occ Bw 9.030969031 MHz T1 1 2.4965045 GHz .87 dbm Occ Bw 9.030969031 MHz
T2 i 2.5055355 GHz 10.79 dém T2 1 2.5055355 GHz 10.76 dém

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

l JU J

2 im =
Ref Level 30.00 GBm  Offset 1230 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 12.30 0B & RBW 300 kHz
lo att 30d8 SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 17.56 dBm mi1] 16.32 dBm
2.5906820 GHz . 2.5964170 GHz
2 2
2 A o 9.030969031 MHz] 2 o occaw X 9.070929071 MHz]
[ A vt A s e
10 df 3 10 o
/ { \
o - 0 de: -
| f
10 d -10 di
i T
Y
-20 :
P s ey S AN
40 dBm -40 dBm
-s0 -s0
60 d -60 di
CF 2,593 GHz 1001 pts Span 20.0 MHz CF 2.593 GHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | Function Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 1 2,590682 GHa 17.56 dém Ml i 2.596417 GHz 16.32 dém
TL 1 2,56884845 GHz 10.66 dBm occ Bw 9.030969031 MHz 1 1 2,5854645 GHz 10,47 dem occ Bw 9.070929071 MHz
T2 i 25975155 GHz 10.71 dém T2 i 2.5875385 GHz 9.62 dém
L Il ) L ) o
ctrum 2 um 2
Ref Level 30.00 GBm  Offset 1230 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 12.30 0B = RBW 300 kHz
o art 30de SWT 1264 @ YBW 1MHz  Mode Auto FFT o Att 30dB  SWT 126 s @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
Mi[1] 17.07 dBm Mi[1] 16.51 dBm
o 2.6845600 GHz - i 2.6880770 GHz
5.971028971 MHz - I, 9.010969011 MHz
' A
10 df 10 d :
/ \
o 0 dés t
! / |
-1od f -10di i T
o o !
v — 7
P e . v
v ~ e Fmr
“ald —— -
-40 dBm -40 dem
=0 -50
60 d -60 d
CF 2.6B5 GHz 1001 pts Span 20.0 MHz CF 2.685 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 268456 GHz 17.07 dbm ML 1 2.688077 GHz 16.51 dem
TL 1 2,6805445 GHz 10.23 dBm Occ Bw £5.971028971 MHz T 1 2.6805045 GHz 10.73 dBm Occ Bw 9.010989011 MHz
T2 i 2 BBI5155 GHz 10.64 dém T2 i 2.6895155 GHz 10.52 dém

)jd
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SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FG070405B

LTE Band 41

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

m 2 m L
Ref Level 30.00 GBm  Offset 1230 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 12.30 0B & RBW 300 kHz
e Att 30d8 SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 16.27 dBm Mi[1] 14.71 dBm
2 ey _ 2.5052000 GHz - - _ 2.5093740 GHz
o occ Bw 13.456543457 MHZ oceow 'y 1s
[ s ™y |l N P A, A, e o
_ P [P N 10 d el a P J,‘
] f 0 da !
] / 1
10 df - t
20 L
by
[on vy - A
Pl s 4
40 dBm
-s0 -s0
60 d -60 di
CF 2.5035 GHz 1001 pts Span 30.0 MHz CF 2.5035 GHz 1001 pts Span 30.0 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 2.505208 GHz 16.27 dbm ML 2.509374 GHz 14.71 dem
TL 1 2,4967268 GHz 10.45 dBm Occ Bw 13.456543457 MHz T 1 2.48608167 GHz 7.73 dBm Occ Bw 13.366633367 MHz
T2 i 25101833 GHz .02 dem T2 i 2.5101833 GHz 9.55 dém

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

2 im =
Ref Level 30.00 cBm  Offset 12,30 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 12.30 o & RBW 300 khz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 16.27 dBm mi1] 13.87 dBm
. 2.5968660 GHZ] - 2.5892840 GHZ]
= o 3397 MHZ < oce Bw 13.4265 73427 MHZ
L WLV 1 - i n |- ~4 2
wd f - | 10 d ;7. /‘\ frra” ey, N . ¢
o 0 d8: 4
[
10 H 10 di I \
h T
\ | \
20 v -20 / v
! \ s \
PTAVA i) » s P . -
ot <30 N VI
-40 dBm:
-50 -50
60 df -60 di
CF 2.593 GHz 1001 pts Span 30.0 MHz CF 2.593 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 2.596866 GHz 16.27 dom [ 1 2.589284 GHz 12.87 dem
T 1 2,5863167 GHz 9,58 dom 0cc Bw 13.396603397 MHz T 1 2,5863167 GHz 9,41 dBm 0cc Bw 13.426573427 MHz
T2 1 2,5097133 GHz 10.07 dém T2 1 2.5087433 GHz .88 dbm

Highest Channel / 15MHz / QPSK

Highest Channel / 15MHz / 16QAM

ctrum

=)

um

=)

Ref Level 30.00 GBm  Offset 1230 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 12.30 0B = RBW 300 kHz
o art 30de SWT 1264 @ YBW 1MHz  Mode Auto FFT o Att 30de SWT 126 ps @ VBW  1MHZ  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
Mi[1] 16.08 dBm Mi[1] 15.25 dBm
" 410 GHz .
= Y Oce Bw 167 MHz = Oce By hs
\ e A 1 ~ A
w0d . \ 0o 10 Ll SN )
| 1 i |
o + 0 dés
T
| ] |
-10 x -10 o “
20 b 20 =
N PR Sy
nd Ve P e AT A
-40 dBm -40 dem
50 -50
60 d -60 d
CF 2.6825 GHz 1001 pts Span 30.0 MHz CF 2.6825 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 2681241 GHz 16.08 dbm ML 1 2.687625 GHz 15.25 dem
TL 1 26758167 GHz 9.73 dém Occ Bw 13.366633367 MHz T 1 2.6758167 GHz 3,25 dbm Occ Bw 13.396603397 MHz
T2 i 2 6691833 GHz 9.43 dem T2 i 2.6892133 GHz 8.71 dém

¢ )jd
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG070405B

LTE Band 41

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

m 2 m 2
Ref Level 30.00 GBm  Offset 1230 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 12.30 OB w RBW 300 kHz
lo att 30d8 SWT  16.5us @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 168 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 15.08 dBm mi1] 13.23 dBm
2 . 5110750 GHz - 5103960 GHz
o : 17.822177822 MHz 2177822 MHz
T1 afi o p on RE:
10 d { _ . 0 ! 10 df ; ; =
\
o - T 0 de: \
10 d - i -10 di -
20 ! r
- - v T
i e, A . "
T N URTAWEN PO e AL SO
=30 AT
40 dBm
-s0 -s0
60 d -60 di
CF 2,506 GHz 1001 pts Span 40.0 MHz CF 2.506 GHz 1001 pts Span 40.0 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 2.511075 GHz 15.08 dbm ML 1 2.510396 GHz 13.23 dBm
TL 1 2,4970839 GHz 8.69 dbm Occ Bw 17.822177822 MHz T 1 2.497049 GHz 9,65 dbm Occ Bw 17.822177822 MHz
T2 i 25149111 GHz .70 dém T2 i 2.5148711 GHz .32 dém

l JU J

Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM

l )|

=) cmis =
Ref Level 30.00 cBm  Offset 12,30 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 12.30 o & RBW 300 khz
lo att 30d8  SWT  18.9ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT  1B5ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 19k Max [0 15k Max
[EEEY 15.40 dBm Mi[1] 13.99 dem
. 2.5980750 GHZ] - 2.5927600 GHZ]
! 17.742257742 MMz oce Bw 17.862137862 MHz
T1 Ak g o e 1 ) T2
A PG DY LAV, i ol 4 o 2 o
wd = 10 f A f o
o f 0 das +
10 df £ =10 di T
J ]
20 -20 -
7 AY al
o _ 30 o M )
o VA Shlvoy & TR Y
-40 dBm:
-50 -50
60 df -60 di
CF 2.593 GHz 1001 pts Span 40.0 MHz CF 2.593 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 2,598075 GHz 15.40 dém [ 1 2.50276 Ghz 12.99 dam
T 1 2,5841688 GHz 9.15 dBm 0cc Bw 17.742257742 MHZ T 1 2,5840889 GHz 9,20 dBm 0cc Bw 17.862137862 MHZ
T2 1 2.6019111 GHz .79 dom T2 1 2.601951 GHz .72 dbm

Highest Channel / 20MHz / QPSK

Highest Channel /

20MHz / 16QAM

l JU

ctrum 2 um 2
Ref Level 30.00 GBm  Offset 1230 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 12.30 0B = RBW 300 kHz
o art 30de SWT  16.5us @ VBW 1MHz  Mode Auto FFT o Att 30dB SWT  18.9ps @ VBW  1MHZ  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
Mi[1] 13.97 dBm Mi[1] 14.15 dBm
o 2.6770430 GHz - . 2.6845550 GHz
Hy Oce By 17.822177822 MHZ ocllaw 17 662337662 MHZ
w0d (‘ bl et on s 155 10 by " el
a - | 0 das ff)
\
-1od ’J -10di ]
\
20 f -20 -+ ‘(
pror Ty
e e P P N AR )1
0 A8, A s . " S
A e ]
-40 dBm -40 dem
=0 -50
60 d -60 d
CF 2.68 GHz 1001 pts Span 40.0 MHz CF 2.68 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 2677043 GHz 13.97 dbm ML 1 2.684555 GHz 14.15 dem
TL 1 2,6710839 GHz 8.60 dbm Occ Bw 17.822177822 MHz T 1 2.6711688 GHz 7.73 dBm Occ Bw 17.662337662 MHz
T2 i 2 BEE9111 GHz .35 dém T2 i 2.6886312 GHz .08 dém
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LTE Band 41

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

=)

Ref Level 30.00 G&m

Offset 12,30 db = RBW 100 khz

Ref Level 30,00 dém
Att

=)

Offset 12.30 b = RBW 300 khz

lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT - 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 13.82 dBm Mi[1] 16.23 dBm
2 2.49971900 GHZ, - 2.5026780 GHz
ockiv +.485514486 MHz - B 8.971028971 MHz
T A £; T P I P
10 ¢ f n ol i 10 o - = — s
] ' 0 da
/ | | |
-0 d - 1 -10 di
/ /
20 : L 20 — i
A \ A i N
Ao o b N, ]
-40 dBm -40 dBm
50 -s0
-60 d -60 di
CF 2.4985 GHz 1001 pts Span 10.0 MHz CF 2.501 GHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value Function Function Result | Type | Ref | Tre | X-value ¥-value Function Function Result |
ML T 2.499719 GHz 13.82 dbm ML 1 2.502678 GHz 16.23 dBm
TL 1 2,4962622 GHz 7.89 dm Occ Bw 4485514486 MHz T 1 2.4965245 GHz 8,72 dbm Occ Bw 5971028971 MHz
T2 i 25007478 GHz .55 dém T2 i 2.5054855 GHz .90 dém
L JU J - L JU J -
m 2 m 2
Ref Level 30.00 GBm  Offset 1230 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 12.30 0B & RBW 300 kHz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 14.61 dBm Mi[1] 15.65 dBm
2 - 2 2000 GHz - . 2.5946980 GHz
Bw 505 MHz _ wocBw 9.030969031 MHz
i - "\ T2 o P s T AR TN P P,
10 df el iy 7 Y 10 7
i {
o ! 0 de: - T
/ \ J
/ A / |
10 d i - -10 di 1 ;
-20 / -20 / )
/ | f 1
. J Vol s X - A -, |
f a-d Y
E [ T 7 v
-40 dBm
-s0 -s0
-60 d -60 di
CF 2,593 GHz 1001 pts Span 10.0 MHz CF 2.593 GHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 1 2,693529 GHa 14.61 dém Ml i 2.554698 GHz 15.65 dém
TL 1 2,5907522 GHz 6.98 dBm occ Bw 4.505994505 MHz 1 1 2,5835045 GHz 9,31 dém occ Bw 9.030969031 MHz
T2 i 25952577 GHz 7.88 dém T2 i 2.575385 GHz 9.27 dém

Highest Channel / 5MHz / 64QAM

Highest Channel /

10MHz / 64QAM

= im =
Ref Level 30.00 GBm  Offset 1230 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 12.30 0B = RBW 300 kHz
o art 0de  SWT 16 us @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT 126 ps @ VBW  1MHZ  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
M1[1] 13.34 dBm M1[1] 14.80 dBm
o 68764000 GHz - 2.6874780 GHz
[T Oce By 1.485514486 MHz o 8.951048951 MHz
- -~ L P e AN AW S R WLY,
104 T = B S 104d - =
o 0 dés
BLE f -10 o / 1
|
20
WAL ,U,j e T
iy bl ! —
-40 dBm
=0 -50
60 d -60 d
CF 2.6875 GHz 1001 pts Span 10.0 MHz CF 2.685 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 268764 GHz 13.34 dBm ML 1 2.687478 GHz 14.89 dem
TL 1 2,6652622 GHz .50 dBm Occ Bw 4.485514486 MHz T 1 2.6805644 GHz 3,21 dbm Occ Bw £.951048951 MHz
T2 i 2 BEET474 GHz 7.50 dém T2 i 2.6895155 GHz 9.7 dem
L )| J L J -
TEL : 886-3-327-3456 Page Number 1 A41-17 of 41

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG070405B

LTE Band 41

Lowest Channel / 15MHz / 64QAM

Lowest Channel / 20MHz / 64QAM

l )|

m = =
Ref Level 30.00 GBm  Offset 1230 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 12.30 OB w RBW 300 kHz
o att 0GB BWT  12.6 s @ VBW  1MHz  Mode Auto FFT e att A0 BWT 169 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 13.07 dBm Mi[1] 13.86 dBm
2 2.5069170 GHz - 5060800 GHz
= oddiBw 13.486513487 MHz = occ Bw 17.782217782 MHz
- T
1 te R LN » 13 L . T
10 df E ErEay T 10 R UAR e TS v v
o | 0 da / !
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Sinae s f “ N N Waah W, ek ') g '
40 dBm
-s0 -s0
60 d -60 di
CF 2.5035 GHz 1001 pts Span 30.0 MHz CF 2.506 GHz 1001 pts Span 40.0 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 2.506917 GHz 13.07 dbm ML 1 2.50608 GHz 13.86 dBm
TL 1 2,4967567 GHz 7.50 dBm Occ Bw 13.486513487 MHz T 1 2.4571209 GHz 7.42 dBm Occ Bw 17.782217782 MHz
T2 i 25102433 GHz 7.04 dém T2 i 2.5148111 GHz .37 dém
L JU J - L JU J -
m 2 m 2
Ref Level 30.00 GBm  Offset 1230 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 12.30 OB w RBW 300 kHz
lo att 30d8 SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 168 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 13.50 dBm Mi[1] 12.58 dBm
2 580 GHzZ - 2.5929600 GHz
= Toce By 13.4265 73427 MHz = vl occ Bw 17.902097902 MHz
=, g VSN - N 1 -
0d “ 10 T T T g i j
o 0 de: ‘J T
10 d / 10 d -
7 ] \
-20 -20 t
30 — e T -30 g ~ | -
L v > ==, P e d T v MAVAWE
40 dBm -40 dBm
50 -s0
60 d -60 di
CF 2,593 GHz 1001 pts Span 30.0 MHz CF 2.593 GHz 1001 pts Span 40.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 1 2,595368 GHa 13.59 dém Ml i 2,59286 GHz 12.58 dém
TL 1 2,5862867 GHz 9.57 dém occ Bw 13.426573427 MHZ 1 1 2,5840889 GHz 3,24 dem occ Bw 17.902097902 MHZ
T2 i 25997133 GHz .23 dém T2 i 2.601891 GHz .04 dém
L JU J L JU J -
i im i
Ref Level 30.00 GBm  Offset 1230 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 12.30 0B = RBW 300 kHz
o art 30de SWT 1264 @ YBW 1MHz  Mode Auto FFT o Att 30dB  SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
Mi[1] 13.95 dBm Mi[1] 12.91 dBm
o 2.6815410 GHz - 2.6786410 GHz
Oce By 13.426573427 MHz = Oce By 17.862137862 MHz
» D A ; 2 P 15l n A
1w = = 10 J‘ FSRT T S T
|
o f + 0 dés { T
I \ i !
-1od ; T -10 T
20 ' 20 ‘
PO Par.san) Sas ey PR \ o
prImv.. ST e <31 et S TR
-40 dBm -40 dem
50 -50
60 d -60 d
CF 2.6825 GHz 1001 pts Span 30.0 MHz CF 2.68 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 2 681541 GHz 13.95 dbm ML 1 2.678641 GHz 12.91 dem
TL 1 26758167 GHz 7.12 dém Occ Bw 13.426573427 MHz T 1 2.6710889 GHz 3,24 dBm Occ Bw 17.882137862 MHz
T2 i 2 692433 GHz 7.02 dém T2 i 2.688851 GHz 7.44 dim

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A41-18 of 41




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG070
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Conducted Band Edge

LTE Band 4

1/5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum = s um 7
Ref Level 30.00 dBm  Offset 16.30 d& Mode Auto Sweep Ref Level 30,00 dem  Offset 16.30 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvaPwr @1 AvgPwr
Limit §heck PAES | SPURISHIE GHEEKARS PABS
20 dhihe_§PURIOUS }INE_ABS 20 chipe_bPURIpUS LINE ABS PASS
10 dBm 10 dBm i
|
0 dm 0dém !
10 dem -10 dBm J
i
50 dam -20 dBm I
SPURIOUS_LINE_ABS i
-30 dBm i / '
30 dem ‘ |
I T O N
a0 dpm Ll Llﬂ“ | . e P O | ] PP PV | L S 1 18 RSP B O |
5
50 dBm
-60 dBm
-0 dem
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start Z.475 GHz 8004 pts Stap 2.501 GHz JIfghurious 5
Spurious Emissions _— Rangelow | RangeUp | REW | Frequency |___pPowerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | Atimit__| 2,685 GHz 2.690 GHz 100.000 kHz 2.68968 GHz 22.39 dém -7.61 db
2.475 GHz 2.490 GHz 1.000 MHz 248992 GHz -28.52 dém -3.58 d& 2,690 GHz 2.601 GHz 100.000 kHz 2,69003 GHz -14.81 dBm -4.81 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.40458 GHz -14.49 dBm -1.49 d& 2,691 GHz 2.695 GHz 1,000 MHz 2.69128 GHz ~13.58 dbm ~3.58 db
2:495 Gz 2:456 Ghz £0.000 kHz 2.49600 GHz -20.46 dam “7.46.d8 2.695 GHz 2,606 GHz 1,000 MHz 2,60501 GHz -23.45 dBm -10.45 de
2.495 GHz 2.501 GHz 100,000 kHz 2.49634 GHz 21,64 dém -8.36 dB > 856 GHz 5716 GHz 1,000 Mz 555635 GHe 56,36 cbm 13Hdb
Y
] we I [ >

ate: 26.5EF.2020

01:2

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru || Spectrum
Ref Level 30.00 dBm  Offset 16.30 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 16.30 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GLNEKABS_ PARS
20 dhipe _BPURIOUS LINE_ABS PABS 20 chipe_$PURIOUS LINE ABS PASS
10 dem
0 dBm
-10 dam JJ
| ! |
SPURIOUS_LINE_ABS ] ! T
-30 dBm ] L 11 m
PP I PR | WL LUl e 40 dBm [T L1y —— i
50 dem
50 dam
-50 dBm
-60 dam
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.501 GHz J|fghurious 1S
Bpurious Emissions Rangelow | RangeUp | RBW | Frequency |___Ppowerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraguancy |__Powerabs | Aimit | 2,685 GHz 2.690 GHz 100.000 kHz 2.68687 GHz 9.64 dim -20.36 di
2.475 GHz 2.490 GHz 1.000 MHz 248970 GHz -28.88 dBm -3.88.d8 2.690 GHz 2,601 GHz 100.000 kHz 2,69001 GHz -22.86 dBm -12.96 dB
2490 GHz 2.495 GHz 1.000 MHz 249489 Gz -19.20 dém -6.20 d8 2.601 GHz 2.695 GHz 1,000 MHz 2.69105 GHz -14.46 dBm -4.46 dB
2,495 GHz 2,496 GHz 50.000 kHz 249600 GHz -25.94 dém -12.34 dB 5 605 GH= 3 698 GH2 1,000 Mz 2.69515 GHz 24.96 dBm 1196 dB
2,498 GHz 2.501 GHz 100,000 kHz 2,49870 GHz 7.98 dem -22.02 dB .606 GHz 2.715 GHz 1.000 MHz 2.65801 GHz o8 57 dBm 157 dn
T
I 1 P

: 25.8EP.
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LTE Band 41/ 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 16.30 dB Mode Auto Sweep Ref Level 20,00 dém  Offset 16.30 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
20 dhihe_§PURIOUS }INE_ABS PAES 20 chiRe -uumﬁ 1S LINE ABS PASS
10 dem ﬂi 10 dBm . l
0 dém | 0dem
10 dem i -10 dem r] :
5 dam | h 20 dBm l |
SPURIOUS_LINE_ABS |
i -30 dBm— -
30 dem | |
TR J . I I T PR Y ‘
bV ] i e mwrvey b i o L m TS S e 81 I I L | N T ) RN i
50 dBm
-60 dBm
-0 dem
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start Z.475 GHz 8004 pts Stap 2.501 GHz JIfghurious 5
Spurious Emissions . Rangelow | RangeUp | RBW | Frequency |__Powerabs | ALimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | Atimit | 2,685 GHz 2.690 GHz 100.000 kHz 2.6B8969 GHz 21.79 dém -8.21 db
2.475 GHz 2.490 GHz 1.000 MHz 2.48912 GHz -30.34 dém -5.34 d& 2.690 GHz 2.691 GHz 100.000 kHz 2.69001 GHz -16.53 dBm -6.53 dB
2.480 Gz 2.495 GHz 1.000 MHz 2.49471 GHz -17.25 dém -4.25 dB 2,691 GHz 2,695 GHz 1,000 MHz 269105 GHz -15.47 dbm -5.47 d&
2.495 GH2 2.496 GHz 50.000 kHz 2.49600 GHz -21.68 dém -8.60 dB 2.695 GHz 2.695 GHz 1,000 MHz 2,69503 GHz -25.07 dbm -12.07 db
2,498 SHz 2.501 GHz 100.000 kHz 249536 GHz 21.00 d&m -9.00 d& 2.696 GHz 2.715 GHz 1.000 MHz 2.69727 GHz -27.88 dBm -2.98 dB
Y
) i )

SEP.2020

Date:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] o
Spectru Spectrum
Ref Level 30.00 dBm  Offset 16.30 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 16.30 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
20 db’IHH sPURIOUS_) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10 dem 10 dBm
0 dBm ’ dem \
-10 dBm [-10 dBm l
o0 dam | ‘ -20 dBm
SPURIOUS_LINE_ABS ] ]
-30 dBm N v -30 dBm— 1]
W | | 1| I
[ -40 dBm - cend } —
40 dA Ly | | I Ao
50 dem
50 dam
-50 dBm
-60 dam
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.501 GHz J|fghurious 1S
Bpurious Emissions Rangelow | RangeUp | RBW | Frequency |___Ppowerabs | Alimit |
| Range Low RangeUp__ | RBW | Fraguancy |__Powerabs | Alimit | 2,685 GHz 2.690 GHz 100.000 kHz 2.68931 GHz 7.84 dbm -22.16 db
2.475 GHz 2.490 GHz 1.000 MHz 248948 GHz -29.04 dBm -4.94 db 2.690 GHz 2,601 GHz 100.000 kHz 2,69000 GHz -25.78 dBm -15.78 d8
2490 GHz 2.495 GHz 1.000 MHz 249440 Gz -18.74 dém -5.74 08 2.601 GHz 2.695 GHz 1,000 MHz 2.69103 GHz -21.49 dem -11.49 d&
2,495 GHz 2,496 GHz 50.000 kHz 249600 GHz -28.38 dém -15.38 dB 5 605 GH= 3 698 GH2 1,000 Mz 2.69515 GHz 5775 dbm 1475 a8
2,498 GHz 2.501 GHz 100,000 kHz 2,49742 GHz 7,34 dém -22.66 dB .606 GHz 2.715 GHz 1.000 MHz 5.65885 GHz 30,06 dBm 5.6 dn
T
Il 1 P
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LTE Band 41/ 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 16.30 d& Mode Auto Sweep Ref Level 30,00 dem  Offset 16.30 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
20 dhihe_§PURIOUS }INE_ABS PASS 20 chipe_PURIOUS LINE ABS PASS
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-0 dem
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start Z.475 GHz 8004 pts Stap 2.501 GHz JIfghurious 5
Spurious Emissions _— Rangelow | Rangeup | RBW | Frequency | Powerabs |  ALimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | Atimit | 2,685 GHz 2.690 GHz 100.000 kHz 2.6B8966 GHz 19.38 dBm -10.62 db
2.475 Gz 2.490 GHz 1.000 MHz 248993 GHz -27.57 dm -2.57 & 2.690 GHz 2.601 GHz 100,000 kHz 2.69001 GHz -17.06 dBm -7.06 de
2.480 Gz 2.495 GHz 1.000 MHz 2.49462 GHz - 14,40 dBm -1.40 d8 2.691 GHz 2.695 GHz 1.000 MHz 2.69115 GHz -14.46 dBm -4.46 dg
2.495 GH2 2:456 Ghz 50.000 kHz 2.49600 GHz -22.08 dam -9.08.d8 2.695 GHz 2,606 GHz 1,000 MHz 260555 GHz -23.83 dBm -10.88 de
2.495 GHz 2.501 GHz 100,000 kHz 2.49635 GHz 20,80 dem -9.20 dB > 856 GHz 2.71¢ Chs 1,000 Mz 3 63604 CHe ~57.57 dbm 567 B
Y
I 1 P
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Date:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬁ ] o
Spectru Spectrum
Ref Level 30.00 dBm  Offset 16.30 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 16.30 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PAES
20 db’IHH BPURIOUS_) INE_ABS PABS 20 th‘.‘P' SPURIOUS_LINE_ABS PASS
10 dBm 10 dBm
0 dBm
-10 dam \_|
20 daam, T
SPURIOUS_LINE_ABS
-30 dBm
| | I I 40 dBm 'LM 1| [ | \ |
40 A _ Tl | 0y - " S
50 dem
50 dam
-50 dBm
-60 dem
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.501 GHz J|fghurious 1S
Bpurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
| __Range Low RangeUp__ | RBW | Fraguancy |__Powerabs | Alimit | 2,685 GHz 2.690 GHz 100.000 kHz 2.668728 GHz 7.59 dbm -22.41 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49030 GHz -20.17 dém ~4.17 de 2,690 GHz 2.601 GHz 100.000 kHz 2,69000 GHz -26.59 dBm -16.59 dB
2490 GHz 2.495 GHz 1.000 MHz 249482 GHz -21.36 dém -6.36 d8 2.601 GHz 2.695 GHz 1,000 MHz 2.69148 GHz -20.39 dem -10.39 d&
2,495 GHz 2,496 GHz 50.000 kHz 2,49600 GHz -31.00 dém -18.00 dB 5 595 CH= 2896 GHz 1,000 MHz 2 69560 GHz 2579 dBm 1270 de
2.496 GHz 2.501 GHz 100.000 kHz 2.49576 GHz 7.25 dBm -22.75 di 2.696 GHz 2.715 GHz 1.000 MHz 2.69615 GHz -27.27 dbm -2.27 dB
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LTE Band 41/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

SGL Count 100/100

Ref Level 30.00 dBm

Offset 16.30 dB Mode Auto Sweep

Spectrum

SGL Count 100/100

Ref Level 20,00 dém  Offset 16.30 db

Mode Auto Sweep

@1 AvoPwr (@1 vgPuwr
Limit $heck BAES | SPURIGNE CHNEKABS PABS
20 dhine_bPURIOUS JINE ABS PAKS 20 chjpe_BPURIOUS LINE AF\A PASS
10 dBm [ 10 dBm ;%
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-10 dBm -10 dem: l‘ \ I;*l
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-60 dBm
Start 2.68 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.506 GHz | |gEaore =
Spurious Emissions _— Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit 2,680 GHz 2.690 GHz 100.000 kHz 2.68837 GHz 21.61 dBm -8.39 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49040 GHz -38.39 dém ~13.30 dB 2.690 GHz 2.691 GHz 200.000 kHz 2.69001 GHz 16.32 dBm Z6.32 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49500 GHz -28.72 dém -15.72 dé 2.691 GHz 2.695 GHz 1.000 MHz 2.69103 GHz -20.67 dBm -10.67 d8
2.495 GHz 2.496 GHz 100.000 kHz 2.49598 GHz -23.40 dBm -10.40 dB 5 605 GH= 2,700 GHz 1,000 MHz 2 60506 GHe 37,31 dbm 54,31 dB
2.496 GHz 2.506 GHz 100.000 kHz 2.49658 GHz 21.57 dBm -8.43 dB 2.700 GHz 2.715 GHz 1,000 MH2 2.70077 GHz -40.88 dBm 15.88 dB
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) i )
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

SGL Count 100/100

Ref Level 30.00 dBm

Offset 16.30 dB Mode Auto Sweep

Spectrum

Ref Level 30,00 dém
SGL Count 100/100
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Spurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
| __Range Low RangeUp__ | RBW | Fraguancy |__Powerabs | Alimit | 2,670 GHz 2.690 GHz 100.000 kHz 2.68007 GHz 3.45 dBm -26.55 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49039 GHz -25.41 dém -0.41 de 2.690 GHz 2.691 GHz 500.000 kHz 2.69009 GHz -26.24 dBm -16.24 dB
2,450 GHz 2.495 GHz 1.000 MHz 2,49486 GHz -22.69 dém -9.69 d& 2,691 GHz 2.695 GHz 1,000 MHz 2.69105 GHz -26.35 dbm ~16.35 db
2.485 GHz 2.496 GHz 200,000 kHz 2.49596 GHz -27.20 dBm -14.20 dB 5 595 CH= 2710 GHz 1,000 MHz 5 6a533 oHe 2557 dbm 1657 db
2496 GHz 2.516 GHz 100.000 kHz 2.50143 GHz 2.95 dem -27.05 dB& 2,710 GHz 2,715 GHz 1,000 MHz 2,71004 GHz -37.51 dBm -12.51 db
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